
BMI (East Common Areas)

Former AMPAC Site

BMI
(CAMU)

OSSM
Site

TIMET
Site

NERT Site 
Study Area

Las Vegas Wash

AMPAC Auto Mall 
Well Field

AMPAC Athens Pen 
Well Field

NERT Athens Road
Well Field

NERT Seep 
Well Field

OSSM Well Field and 
Injection Trenches

TIMET Barrier Wall, Well Field,  
and Injection Trenches

NERT Barrier Wall and 
Interceptor Well Field

AMPAC Athens Road 
Well Field

BMI (Western Hook)

BOULDER HWY

SUNSET RD

PA
BC

O 
RD

LA
KE
 M
EA
D P
AR
KW
AY

WARM SPRINGS RD

US  HIGHWAY  95

GALLERIA  DR

LAKE MEAD PARKWAY Operable Unit 1

Operable Unit 2

Operable Unit 3

AERIAL SOURCE: SNWA, 2020.

NEVADA

HENDERSON

Pa
th:
 H
:\L
eP
eto
ma
ne
\N
ER
T\R
I O
U-
1_
[...]
Pipeline locations are obtained from
design drawings and from discussions
with onsite personnel and are adjusted
based on the relative locations of
known facilities. Locations are
approximate and are not to be used
for construction.

Legend

Operable Unit Boundary

"sÚ Extraction Well

= Lift Station

gÎO Outfall

gÎS
Former Surface Flow Capture Sump
(Dry Since 2007)

Influent/Effluent Pipelines

At Ground Surface

Underground

Treatment System Extension (TSE) Pipelines

Underground Influent Conveyance
Pipeline,Gravity

Underground Influent Conveyance
Pipeline,Pressurized

Underground Effluent
Pipeline,Pressurized

Barrier Wall

Former Recharge Trench



C-45
0'

C-10B
5'

C-39A
2'

C-10B
5'

B-15
8'

B-18
8'

B-07
9'

C-17
0.33'

D-12
10'

D-24
3'

D-02
3'

D-29
1.5'

D-28A
0.33'

D-23
6'

D-01C
15'

D-22
5'

D-26
0.33

C-27
10'

C-34
3'

D-10
0.33'

C-09B
3'

B-04C
0.33'

C-28
10'

C-33
1'

C-37
1.5'

D-11B
2'

C-45B
1'

D-14
1'

D-13
5'

D-07
10'

D-04
10'

D-21C
11'

D-17
0.33'

D-11
1'

C-39B
10'

D-10B
2'

C-02A
3'

D-21A
11'

B-12
6'

B-01
2'

C-23
6'

D-18
5'

D-19
3'

D-05
8'

D-01D1
11'

C-09A
0.33'

D-25
1'

D-17A
4'

C-39
0.33'

B-13
0.33'

D-17B
1'

D-03
4'

C-16A
2'

C-42
1'

D-04A
3'

D-08
1'

D-13A
3'

C-45D
1'

B-22
2'

C-02B
5'

C-11
10'

C-08
3'

D-17C
0.33

C-40
1.5'

D-10A
1'

C-45C
3'

C-04
2'

B-04B
0.67'

D-06
2'

C-19
2'

C-36
3'

C-07A
5'

C-21
4'

C-31
10'

E-06
5'

E-12
1'

E-10
0.33'

D-31A
1'

C-03
1'

E-04
11'

D-01B
16'

D-27
0.67'

E-16
10'

B-10
1'

C-32
2'

B-07B
10'

C-12
11'

B-16
1'B-14

0.33'

C-41
1'

C-45A
0.33'

C-28C
10'

D-31
0.33'

E-09
3'

C-29
10'

E-05
2'

C-22A
0.66'

D-01A2
28.5'

C-39C
0.33'

D-30
1'

D-05A
10'

C-28D
10'

C-05A
5'

C-16
1'

D-21B
6'

D-21E
14'

B-04D
0.67'

C-38
4'

C-40A
0.5'

D-11A
0.5'

D-20
1.5'

D-24A
1'

D-25A
3'

E-03
8'

D-21F
10'

C-40B
11'

C-13
2'

E-14
9'

C-44
10'

E-02
19'

B-04E
0.33'

B-17
0.33'

C-28E
5'

C-35
6' E-14B

6'

E-07
10'

C-20
3'

E-08
4'

B-05
5'

B-03
7'

C-22
6'

C-18
1'

C-47
2'

C-05B
12'

B-04A
0.33'

D-02A
14'

E-03A
2'

B-09
10'

C-07B
0.5'

D-15
10'D-06A

10'

C-14
1.5'

D-28
10'

E-15
1'

C-13A
3'

E-14C
8'

C-10
10'

D-21D
10'

C-24
2'

E-11
8'

C-15
2'

C-10A
0.33'

C-22B
8'

B-23A
0.33'

C-26
1'

E-01
5'

B-21
6'

E-16A
7'

D-01D2
11'

D-23A
10'

C-06
9'

B-06
1.67'

B-08
10'

C-45E
2'

C-31A
1'

C-28F
10'

C-46A
0.5'

B-02
10'

E-13
2'

C-25
4'

E-14A
3'

C-01
2'

B-19
1.5'

B-11
3'

D-16A
9'

E-08B
5'

D-01A1
25'

B-20
6'

C-47A
0.5'

D-16
9'

C-46
4'

D-08A
1.5'

C-28A
5'

C-32A
8'

B-24A
0.33'

E-08A
2'

C-32B
8'

B-23B
0.33'

E-16B
5'

B-09A
4'

B-23
0.33'

B-24B
0.33'

C-01A
4'

C-45
0'

C-10B
5'

C-39A
2'

C-10B
5'

B-15
8'

B-18
8'

B-07
9'

C-17
0.33'

D-12
10'

D-24
3'

D-02
3'

D-29
1.5'

D-28A
0.33'

D-23
6'

D-01C
15'

D-22
5'

D-26
0.33

C-27
10'

C-34
3'

D-10
0.33'

C-09B
3'

B-04C
0.33'

C-28
10'

C-33
1'

C-37
1.5'

D-11B
2'

C-45B
1'

D-14
1'

D-13
5'

D-07
10'

D-04
10'

D-21C
11'

D-17
0.33'

D-11
1'

C-39B
10'

D-10B
2'

C-02A
3'

D-21A
11'

B-12
6'

B-01
2'

C-23
6'

D-18
5'

D-19
3'

D-05
8'

D-01D1
11'

C-09A
0.33'

D-25
1'

D-17A
4'

C-39
0.33'

B-13
0.33'

D-17B
1'

D-03
4'

C-16A
2'

C-42
1'

D-04A
3'

D-08
1'

D-13A
3'

C-45D
1'

B-22
2'

C-02B
5'

C-11
10'

C-08
3'

D-17C
0.33

C-40
1.5'

D-10A
1'

C-45C
3'

C-04
2'

B-04B
0.67'

D-06
2'

C-19
2'

C-36
3'

C-07A
5'

C-21
4'

C-31
10'

E-06
5'

E-12
1'

E-10
0.33'

D-31A
1'

C-03
1'

E-04
11'

D-01B
16'

D-27
0.67'

E-16
10'

B-10
1'

C-32
2'

B-07B
10'

C-12
11'

B-16
1'B-14

0.33'

C-41
1'

C-45A
0.33'

C-28C
10'

D-31
0.33'

E-09
3'

C-29
10'

E-05
2'

C-22A
0.66'

D-01A2
28.5'

C-39C
0.33'

D-30
1'

D-05A
10'

C-28D
10'

C-05A
5'

C-16
1'

D-21B
6'

D-21E
14'

B-04D
0.67'

C-38
4'

C-40A
0.5'

D-11A
0.5'

D-20
1.5'

D-24A
1'

D-25A
3'

E-03
8'

D-21F
10'

C-40B
11'

C-13
2'

E-14
9'

C-44
10'

E-02
19'

B-04E
0.33'

B-17
0.33'

C-28E
5'

C-35
6' E-14B

6'

E-07
10'

C-20
3'

E-08
4'

B-05
5'

B-03
7'

C-22
6'

C-18
1'

C-47
2'

C-05B
12'

B-04A
0.33'

D-02A
14'

E-03A
2'

B-09
10'

C-07B
0.5'

D-15
10'D-06A

10'

C-14
1.5'

D-28
10'

E-15
1'

C-13A
3'

E-14C
8'

C-10
10'

D-21D
10'

C-24
2'

E-11
8'

C-15
2'

C-10A
0.33'

C-22B
8'

B-23A
0.33'

C-26
1'

E-01
5'

B-21
6'

E-16A
7'

D-01D2
11'

D-23A
10'

C-06
9'

B-06
1.67'

B-08
10'

C-45E
2'

C-31A
1'

C-28F
10'

C-46A
0.5'

B-02
10'

E-13
2'

C-25
4'

E-14A
3'

C-01
2'

B-19
1.5'

B-11
3'

D-16A
9'

E-08B
5'

D-01A1
25'

B-20
6'

C-47A
0.5'

D-16
9'

C-46
4'

D-08A
1.5'

C-28A
5'

C-32A
8'

B-24A
0.33'

E-08A
2'

C-32B
8'

B-23B
0.33'

E-16B
5'

B-09A
4'

B-23
0.33'

B-24B
0.33'

C-01A
4'

Former Beta Ditch

JDKING; SNWA

Legend

Polygon Excavation Area

Remediation Zone

RZ-D

RZ-E

RZ-C

RZ-B

Drafter: JC Contract Number: 1690025040 Approved by: Revised:

Remediation Polygons and Planned Excavation Depths
Nevada Environmental Response Trust Site
Henderson, Nevada

Date: 2023/01/25

Figure

3-3

0 350175

Feet

Aerial Imagery Source: SNWA, 2020

P
at

h:
 H

:\L
eP

et
om

an
e\

N
E

R
T

\R
I O

U
-1

_O
U

-2
 R

I R
ep

or
t\G

IS
\r

ev
is

io
n1

\r
ev

is
io

n1
.a

pr
x\

F
ig

 3
-3

 E
xc

av
at

io
n_

P
ol

yg
on

sA
nd

D
ep

th
s

Note:
The status of each excavation area is
shown in Figure 3-3.
The numbers under the polygons
names are the depth of removal.



RZ-B

RZ-D

RZ-E

UNIT 1
UNIT 2

UNIT 3
UNIT 4

UNIT 5
UNIT 6

C4

RZ-C

B-09A

Dioxin Excavation
Area

D3

B1

C18

D8

C7

C17

D7

C14
C12

C8

B4

D4

B6

B7

C16

C6C2

D6

D2

C10

D4

B5

E2

C9

C11

D5

C5

B2
B2

D1

C3

D9

C15

D1

C1

C13

C4

D1

D1

E1

D10

B3

C19

C-45

C-10B

C-39A

B-07

C-17

D-12

D-24

C-21

D-02

D-29

D-23

D-01C

D-22

D-26

C-27

C-34

D-10

B-04C

C-28

C-33

D-11B

C-37

C-45B

D-14

D-13

D-07

D-04

D-21C

C-39B

D-17

D-11

C-03

D-10B

C-02A

D-21A

B-12

C-23

D-18

D-01D1

D-19

D-05

C-09A

D-25D-17A

D-27

D-17B

B-13

C-39

D-03
D-04A

C-42

D-08

C-45D

B-22

C-02B

D-17C

C-08

D-10A

C-45C

C-12

C-40

C-04

B-16

B-04B

D-06

C-41

C-05A

D-21E D-21F

B-15

B-18

C-31

D-28A

E-06

E-12

C-09B

D-31A

E-10

E-04

D-01B

B-01

C-16A

E-16
D-13A

B-10

C-32

C-11

B-07B

B-14

C-19

C-36

C-45A

C-28C

D-31

C-22A

D-01A2

E-09

C-29

E-05 C-39C

D-30

D-05A

C-28D

C-07A

D-21B

C-16

B-04D

C-38

C-40A

D-11A

D-24A

D-25A

D-20

E-03

C-40B

C-13

C-44

E-14

E-02

B-04E

B-17

C-28E

C-35

E-14B

E-07

C-20

E-08

B-05

B-03

C-22

C-18

C-47

C-05B

B-04A

D-02A

E-03A

C-07B

B-09

C-28B

D-15

D-06A

C-14

D-28

C-13A

E-15

E-14C

D-21D

C-10

C-24

E-11

C-10A

C-15

C-22B

B-23A

C-26

E-01

B-21

E-16A

D-01D2 D-23A

C-06

B-06

B-08

C-45E

C-31A

C-46A

C-28F

B-02

E-13

C-25

E-14A

C-01

B-19

D-16A

B-11

E-08B

D-01A1

B-20

C-47A

C-30

D-16

C-46

D-08A

C-28A

C-32A

B-24A

E-08A

C-32B

B-23B

E-16B

D-02B

B-23

B-24B

B-07A

C-01A

C-30A

Legend

Excavation Control Area (ECA)

Remediation Zone

NERT Site Boundary

Polygon Excavation Completed (2019)

Polygon Excavation Completed (2010-2011)

Polygon Excavation Completed (E-16B) (2013)

Polygon Area Inaccessible, Remediation Not Performed

Path: H:\LePetomane\NERT\RI OU-1_OU-2 RI Report\GIS\revision1\revision1.aprx

Drafter: JC Contract Number: 1690025040 Approved by: Revised:

Remediation Polygons and Excavation Control Areas
Nevada Environmental Response Trust Site
Henderson, Nevada

Date: 2023/01/25

Figure

3-4

0 400200

Feet
AERIAL SOURCE: SNWA, 2020.



Operable Unit 3

Operable Unit 2

Operable Unit 1

Las Vegas Wash

City of Henderson
Water Reclamation

Facility

CAMU

¯

0 1,500 3,000

Feet

Legend

BMI AOC3 Boundary

NDEP No Further Action (NFA)
Determination (<10 feet)

Drafter: Date: Contract Number: Approved: Revised:

Figure

3-5
169001 6064RS 2023/06/12

Path: H:\LePetomane\NERT\RI OU-1_OU-2 RI Report\GIS\revision1\revision1.aprx

BMI Common Areas, AOC3 Boundary, and No Further
Action Determination Areas
Nevada Environmental Response Trust Site
Henderson, Nevada

BMI Common Areas (as defined in AOC3)

Operable Units

AERIAL SOURCE: SNWA, 2020.



Seep Well

Field

Athens Road

Well Field

Interceptor

Well Field

Lift

Station 1

Lift

Station 3

Lift

Station 2

Inlet

Tank

Deaerator Clarifier

Polymer

Sludge

Tank

Lime

Filter

Press

Sludge Generation

(0.1 tons/day)

Equalization

Tanks

Lake Mead Water

(Backwash

Events Only)

Backwash

To GW-11

GAC

Vessels

Backwash From

GAC Vessels

Off-Spec Effluent

Pond GW-11

Effluent to

Las Vegas Wash

1,231 gpm

Sand

Filter

Dissolved Air

Flotation (DAF)

(1 of 2)

Thickener

(OOS)

Sludge

Tank

Filter

Press

(1 of 2)

Aeration

Tank

Air H O

2 2

Second

Stage

Separator

(1 of 2)

Second

Stage

FBR

(1 of 4)

First

Stage

Separator

(1 of 3)

First

Stage

FBR

(1 of 5)

Sludge Generation

(1.5 tons/day)

Ethanol

Phosphoric Acid

Ammonia

pH Adjustment

FeSO

4 GWTP

FBR Biological Treatment Plant

5

4

3

749 gpm

465 gpm

60 gpm

(Intermittent)

Polymer

Micronutrients

6

AP Area

Wells

1

1
1

 
g

p
m

IX

Treatment

2

Process

Tanks

(1 of 3)

Day

Tank

(T-204)

Rec.

Tank

(T-205)

Lake

Mead

Water

AP-5 Process Flow

7

4
 
g

p
m

FeCl  /ACH

3

8

Spent Resin Generation

(<0.1 tons/day)

Figure

Drafter: Date:
Contract Number:

Approved: Revised:

Groundwater Extraction and Treatment System (GWETS) Flow Diagram

Nevada Environmental Response Trust (NERT)

Henderson, Nevada

3-6

NOTES:

   The process flow rates and waste generation rates shown are averages for the reporting period, July 2019

   through June 2020.

   gpm = gallons per minute   ml/min = milliliters per minute   OOS = Out of Service  IX=Ion Exchange

1) Extraction wells began operating in November 2016 as part of the AP Area Soil Flushing Treatability Study.

2) An ion exchange (IX) treatment system began treating a portion of groundwater extracted by the SWF in February 2017.

3) Groundwater Treatment Plant (GWTP) for hexavalent chromium removal. Ferrous sulfate (FeSO  ) added to

chemically reduce hexavalent chromium.  Clarifier settles solids. Sludge is removed and landfilled.

4) Carbon filtration to decrease organic compound concentrations consists of three 20,000-pound granular

activated carbon (GAC) vessels.

5) Fluidized Bed Reactor (FBR) Biological Treatment Plant for removal of perchlorate consists of five 33,000

gallon first-stage FBRs, four 28,800 gallon second-stage FBRs, aeration (air and hydrogen peroxide, H  O  ),

   dissolved air flotation (DAF), two plate and frame filter presses, and a sand filter.

6) During the reporting period, Envirogen continued to withdraw water from GW-11 and combine this flow with Lift Station flow

in the equalization tanks as needed.  Envirogen would also send flow from the equalization tanks to GW-11 as needed to

maintain the pond water level. 

7) Solids were removed from the AP-5 Pond from early 2017 to July 2018. The pond liner and drainage layer were removed in

August 2018. The AP-5 Pond was physically closed in October 2018; administrative closure is in progress. Treatment of AP-5

water from the process tanks through the FBRs was conducted between July 2017 and July 2020.

8) Envirogen changed coagulants from aluminum chlorohydrate (ACH) to iron chloride in February 2020.

4

2 2

RS
7/29/2020 1690016062-019


	Figure 3-1 Extraction Well Fields in the RI Study Area
	Figure 3-2 Groundwater Extraction and Treatment System (GWETS) Components Location Map
	Figure 3-3 Remediation Polygons and Planned Excavation Depths
	Figure 3-4 Remediation Polygons and Excavation Control Areas
	Figure 3-5 BMI Common Areas, AOC3 Boundary, and No Further Action Determination Areas
	Figure 3-6 Groundwater Extraction and Treatment System (GWETS) Flow Diagram

